
Duplex Unit (G361) 
 



 

 
 

 
  1.DUPLEX UNIT 1 (G361) ......................................  2 
  2.DUPLEX UNIT 2 (G361) ......................................  4 
  3.DUPLEX UNIT 3 (G361) ......................................  6 
  4.DUPLEX UNIT 4 (G361) ......................................  8 
  5.DECALS AND DOCUMENTS (G361) ................. 10 
PARTS INDEX ......................................................... 13 

Duplex Unit (G361) 
 

PARTS CATALOG 
 

This catalog gives the numbers and names of parts on this machine. 
 

 

May ,30 ' 2003 



2 

 
 

1.DUPLEX UNIT 1 (G361) 



3 

 1 G361 1200  Base Cover 1 
 2 G361 1270  Left Cover 1 
 3 5447 2681  Snap Ring 1 
 4 G361 1190  Release Grip 1 
 5 G552 7364  Shaft 1 
 6 G361 2563  Decal Misfeed Removal 1 
 7 G361 2560  Open And Close Upper Cover 1 
 8 G361 2565  Open And Close Lever 1 
 9 G361 2555  Vertical Transport Spring Plate 2 
 10 G552 7360  Driven Roller 4 
 11 G361 2540  Left Open And Close Guide 1 
 12 G552 7366  Spring Plate - Vertical Transport 2 
 13 G552 7392  Cover Spring 1 
 14 G361 1280  Open And Close Switchback Cover 1 
 15 G552 7292  Spring Plate - Lower Vertical Transport 2 
 16 G552 7354  Driven Roller 4 
 17 G552 7293  Spring Plate - Driven 2 
 18 G361 1260  Rear Cover 1 
 19 G361 2740  Feed Paper Again Guide Plate 1 
 20 G361 1250  Right Cove 1 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 101 0802 5276  Tapping Screw With Washer - M3x6  
 102 0450 3008B Tapping Screw - M3x8  
 103 0450 3006B Tapping Screw - M3x6  

Description Q’ty Per 
Assembly 

Part No. Index 
No. 

Description Q’ty Per 
Assembly 

Part No. Index 
No. 

1.DUPLEX UNIT 1 (G361) 



4 

 
 

2.DUPLEX UNIT 2 (G361) 



5 

 1 G361 1110  Rear Side Plate Ass'y 1 
 2 G361 5300  Harness - I/F 1 
 3 G361 1150  Connector Bracket 1 
 4 A259 6754  Bushing - 6 6mm 2 
 5 G552 7011  Pulley - 16Z 2 
 6 G552 7015  Idle Roller 1 
 7 G361 2600  Timing Belt 40S3M363CL 1 
 8 G361 2650  Timing Belt 40S2M140 1 
 9 G361 2580  Transport Upper Pulley 1 
 10 G361 2590  Vertical Transport Bracket Motor 1 
 11 G552 7033  Bushing - 6mm 1 
 12 C408 5700  Stepper Motor DC24V 1 
 13 G361 5340  Harness - Motor 1 
 14 G361 2570  Transport Roller 3 
 15 G361 2520  Lower Transport Right Guide Plate 1 
 16 G361 1100  Front Side Plate Ass'y 1 
 17 5053 0447  Bushing - 6mm 3 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 101 0802 5276  Tapping Screw With Washer - M3x6  
 102 0450 3008B Tapping Screw - M3x8  
 103 0453 3005B Binding Self Tapping Screw - 3x5  
 104 0720 0040E Retaining Ring - M4  

Description Q’ty Per 
Assembly 

Part No. Index 
No. 

Description Q’ty Per 
Assembly 

Part No. Index 
No. 

2.DUPLEX UNIT 2 (G361) 

Ricoh Technical Services
Item 12
MB 1:

Ricoh Technical Services
New Item 18
MB 1:

Ricoh Technical Services
Item 14
MB 2:



6 

 
 

3.DUPLEX UNIT 3 (G361) 



7 

 1 G552 7285  Driven Roller 1 
 2 G361 2850  Open And Close:Right Guide 1 
 3 G361 2840  Left Open And Close Guide Plate 1 
 4 G361 2835  Decal:Guide Plate:Z 1 
 5 G361 1170  Entrance Gate Pawl 1 
 6 G552 7362  Fork Gate Spring 1 
 7 G361 1140  Release Pawl Ass'y 1 
 8 G552 7361  Lever Spring 1 
 9 G361 5310  Harness - Sensor 1 
 10 G361 5100  PCB Ass'y 1 
 11 G361 2610  Lower Sensor Bracket 1 
 12 G552 7050  Photointerruptor 2 
 13 G552 7039  Upper Sensor Bracket 1 
 14 G361 2530  Upper Transport Right Guide Plate 1 
 15 G361 1180  Upper Duplex Guide Plate 1 
 16 AA14 3716  Stepped Screw 1 
 17 G361 1120  Upper Stay Ass'y 1 
 18 G020 5626  Push Switch 1 
 19 G552 7316  Lever Guide 1 
 20 G552 7153  DC Solenoid 1 
 21 G361 5330  Harness - Solenoid 1 
 22 G361 1160  Link 1 
 23 G004 4635  Stepped Screw - M3 2 
 24 G361 1106  Gasket:Side Plate:Front 1 
 
 
 
 
 
 
 
 
 
 
 

 101 0450 3008B Tapping Screw - M3x8  
 102 0802 5276  Tapping Screw With Washer - M3x6  
 103 0313 0040B Philips Pan Head Screw - M3x4  

Description Q’ty Per 
Assembly 

Part No. Index 
No. 

Description Q’ty Per 
Assembly 

Part No. Index 
No. 

3.DUPLEX UNIT 3 (G361) 

Ricoh Technical Services
Item 10
MB 1:

Ricoh Technical Services
Items 12, 13
MB 1:

Ricoh Technical Services
Item 20
MB 1:

Ricoh Technical Services
Item 16
MB 1:

Ricoh Technical Services
Item 23
MB 1:



8 

 
 

4.DUPLEX UNIT 4 (G361) 



9 

 1 G552 7228  Lever Spring 1 
 2 G552 7399  Rear Lever 1 
 3 5053 0447  Bushing - 6mm 6 
 4 G552 7217  Pulley - 18Z 3 
 5 G361 2800  Timing Belt 40S2N286 2 
 6 G361 2810  Sensor Feeler 1 
 7 AW02 0086  Photointerruptor 1 
 8 G361 2830  Lower Transport Guide Plate 1 
 9 G361 2790  Horizontal Transport Roller 2 
 10 G361 2780  Horizontal Drive Transport Roller 1 
 11 G361 2710  Feed Paper Again Transport Roller 1 
 12 C408 5700  Stepper Motor DC24V 1 
 13 G361 2760  Feed Paper Again Motor Bracket 1 
 14 G361 2750  Timing Belt 40S3M195 1 
 15 G361 2770  Timing Belt 40S2M300 1 
 16 G361 2730  Pulley - 28/55Z 1 
 17 G361 2720  Pulley - 18Z 1 
 18 G361 2820  Transport Horizontal Ground Plate 1 
 19 G012 4617  Stepped Screw - M3 1 
 20 G048 7152  Screw - M3.5 2 
 21 G361 2765  Bracket:Spring:Feed Paper Again 1 
 22 B104 2672  Spring:Separate:Pressure 1 
 
 
 
 
 
 
 
 
 
 
 
 
 

 101 0802 5276  Tapping Screw With Washer - M3x6  
 102 0720 0040E Retaining Ring - M4  
 103 0453 3005B Binding Self Tapping Screw - 3x5  

Description Q’ty Per 
Assembly 

Part No. Index 
No. 

Description Q’ty Per 
Assembly 

Part No. Index 
No. 

4.DUPLEX UNIT 4 (G361) 

Ricoh Technical Services
Item 12
MB 1:

Ricoh Technical Services
New Item 23
MB 1:

Ricoh Technical Services
Item 2
MB 1:

Ricoh Technical Services
Item 13
MB 1:

Ricoh Technical Services
Items 19, 20
MB 1:

Ricoh Technical Services
Items9, 10, 11
MB 2:



10 

 
 

5.DECALS AND DOCUMENTS (G361) 



11 

 1 G361 2563  Decal Misfeed Removal 1 
 2 G361 2835  Decal:Guide Plate:Z 1 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Description Q’ty Per 
Assembly 

Part No. Index 
No. 

Description Q’ty Per 
Assembly 

Part No. Index 
No. 

5.DECALS AND DOCUMENTS (G361) 



 

 

Parts Index 



14 

G361 1100  Front Side Plate Ass'y   5 -  16 
G361 1106  Gasket:Side Plate:Front   7 -  24 
G361 1110  Rear Side Plate Ass'y   5 -   1 
G361 1120  Upper Stay Ass'y   7 -  17 
G361 1140  Release Pawl Ass'y   7 -   7 
G361 1150  Connector Bracket   5 -   3 
G361 1160  Link   7 -  22 
G361 1170  Entrance Gate Pawl   7 -   5 
G361 1180  Upper Duplex Guide Plate   7 -  15 
G361 1190  Release Grip   3 -   4 
G361 1200  Base Cover   3 -   1 
G361 1250  Right Cove   3 -  20 
G361 1260  Rear Cover   3 -  18 
G361 1270  Left Cover   3 -   2 
G361 1280  Open And Close Switchback Cover   3 -  14 
G361 2520  Lower Transport Right Guide Plate   5 -  15 
G361 2530  Upper Transport Right Guide Plate   7 -  14 
G361 2540  Left Open And Close Guide   3 -  11 
G361 2555  Vertical Transport Spring Plate   3 -   9 
G361 2560  Open And Close Upper Cover   3 -   7 
G361 2563  Decal Misfeed Removal   3 -   6 
G361 2563  Decal Misfeed Removal  11 -   1 
G361 2565  Open And Close Lever   3 -   8 
G361 2570  Transport Roller   5 -  14 
G361 2580  Transport Upper Pulley   5 -   9 
G361 2590  Vertical Transport Bracket Motor   5 -  10 
G361 2600  Timing Belt 40S3M363CL   5 -   7 
G361 2610  Lower Sensor Bracket   7 -  11 
G361 2650  Timing Belt 40S2M140   5 -   8 
G361 2710  Feed Paper Again Transport Roller   9 -  11 
G361 2720  Pulley - 18Z   9 -  17 
G361 2730  Pulley - 28/55Z   9 -  16 
G361 2740  Feed Paper Again Guide Plate   3 -  19 
G361 2750  Timing Belt 40S3M195   9 -  14 
G361 2760  Feed Paper Again Motor Bracket   9 -  13 

G361 2765  Bracket:Spring:Feed Paper Again   9 -  21 
G361 2770  Timing Belt 40S2M300   9 -  15 
G361 2780  Horizontal Drive Transport Roller   9 -  10 
G361 2790  Horizontal Transport Roller   9 -   9 
G361 2800  Timing Belt 40S2N286   9 -   5 
G361 2810  Sensor Feeler   9 -   6 
G361 2820  Transport Horizontal Ground Plate   9 -  18 
G361 2830  Lower Transport Guide Plate   9 -   8 
G361 2835  Decal:Guide Plate:Z  11 -   2 
G361 2835  Decal:Guide Plate:Z   7 -   4 
G361 2840  Left Open And Close Guide Plate   7 -   3 
G361 2850  Open And Close:Right Guide   7 -   2 
G361 5100  PCB Ass'y   7 -  10 
G361 5300  Harness - I/F   5 -   2 
G361 5310  Harness - Sensor   7 -   9 
G361 5330  Harness - Solenoid   7 -  21 
G361 5340  Harness - Motor   5 -  13 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Parts Index 
Description Page and 

Index No. 
Part No. Description Page and 

Index No. 
Part No. 



15 

A259 6754  Bushing - 6 6mm   5 -   4 
B104 2672  Spring:Separate:Pressure   9 -  22 
C408 5700  Stepper Motor DC24V   5 -  12 
C408 5700  Stepper Motor DC24V   9 -  12 
G004 4635  Stepped Screw - M3   7 -  23 
G012 4617  Stepped Screw - M3   9 -  19 
G020 5626  Push Switch   7 -  18 
G048 7152  Screw - M3.5   9 -  20 
G552 7011  Pulley - 16Z   5 -   5 
G552 7015  Idle Roller   5 -   6 
G552 7033  Bushing - 6mm   5 -  11 
G552 7039  Upper Sensor Bracket   7 -  13 
G552 7050  Photointerruptor   7 -  12 
G552 7153  DC Solenoid   7 -  20 
G552 7217  Pulley - 18Z   9 -   4 
G552 7228  Lever Spring   9 -   1 
G552 7285  Driven Roller   7 -   1 
G552 7292  Spring Plate - Lower Vertical Transport   3 -  15 
G552 7293  Spring Plate - Driven   3 -  17 
G552 7316  Lever Guide   7 -  19 
G552 7354  Driven Roller   3 -  16 
G552 7360  Driven Roller   3 -  10 
G552 7361  Lever Spring   7 -   8 
G552 7362  Fork Gate Spring   7 -   6 
G552 7364  Shaft   3 -   5 
G552 7366  Spring Plate - Vertical Transport   3 -  12 
G552 7392  Cover Spring   3 -  13 
G552 7399  Rear Lever   9 -   2 
 
 
 
 
 
 
 

AA14 3716  Stepped Screw   7 -  16 
AW02 0086  Photointerruptor   9 -   7 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Description Page and 
Index No. 

Part No. Description Page and 
Index No. 

Part No. 



16 

0313 0040B Philips Pan Head Screw - M3x4   7 -103 
0450 3006B Tapping Screw - M3x6   3 -103 
0450 3008B Tapping Screw - M3x8   3 -102 
0450 3008B Tapping Screw - M3x8   5 -102 
0450 3008B Tapping Screw - M3x8   7 -101 
0453 3005B Binding Self Tapping Screw - 3x5   5 -103 
0453 3005B Binding Self Tapping Screw - 3x5   9 -103 
0720 0040E Retaining Ring - M4   9 -102 
0720 0040E Retaining Ring - M4   5 -104 
0802 5276  Tapping Screw With Washer - M3x6   7 -102 
0802 5276  Tapping Screw With Washer - M3x6   9 -101 
0802 5276  Tapping Screw With Washer - M3x6   5 -101 
0802 5276  Tapping Screw With Washer - M3x6   3 -101 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

5053 0447  Bushing - 6mm   5 -  17 
5053 0447  Bushing - 6mm   9 -   3 
5447 2681  Snap Ring   3 -   3 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

Description Page and 
Index No. 

Part No. Description Page and 
Index No. 

Part No. 


	1.DUPLEX UNIT 1 (G361) 
	2.DUPLEX UNIT 2 (G361) 
	3.DUPLEX UNIT 3 (G361) 
	4.DUPLEX UNIT 4 (G361) 
	5.DECALS AND DOCUMENTS (G361) 
	Parts Index 
	Untitled

